Trendy Microbial Solutions

providing Tailored Uberized Solutions

An 1SO Enterprise

: 57;;.; :.. .;
b e, TS
T = -

GST  O07ADBPR5690MIZY
Udyog Aadhaar  DLO9A0001311 ) . %
UDYAM DL 08 - 0002361 | | i o SR
Visit us  www.trendymicrobialsolutions.com . i 1 ‘) - o Yt
Write to us trendymicrobialsolutions@gmail.com e e
Contacts us +91 9205 349 597 (Call / WhatsApp) ) i S <



Get to Know Us e

Popular for quality standards in our segment. We, Trendy Microbial Solutions are
a trusted manufacturer. Our company makes available an exceptional range of
Products. These products are demanded for high quality and affordable rates.

Our in house production capacity helps us fulfilling the orders in minimum time
[...]
TRENDY MICROBIAL SOLUTIONS
€ 547, Chittaranjan Park, New Delhi, 110019, INDIA
Has been assessed and cerlified by Oplimun Cerlilicalions Ine.
As meeting the requirements of:

ISO 14001:2015

Environmental Management System
For the Following Scope of Activities:
“Manufacturing of Odour Diminisher — EffluTreat, Odour
Diminisher - Humus Creator, Nutritioner, Sanrakshak,
Verdure, Neem Rabidh, Aqua Care”

Date of Certification: 14" Feh. 2020 2™ Surveillance Due: 13 Fab. 2022
1% Swrveillance Due: 13 Fob. 2021 Certificate Expiry: 13'" Fob. 2023

(b et o dre campany mainl
Syshar 1o Iy revuzed mJ S

Ceortificate Numhber: EM5/14022010149
Validity of this certificate can be verified at www.ukaf.org.uk

Autorised Sigratary

Optimum Cen!fllcatlons Inc.

This Caitificate is & I Snrveillanze -
ety of Uplimum Lenilvali . Skel] De Keu d Lraniedisiels Upoa Recu=t,
Ilouss, Callevy Paok, Aldenossior, A sdma Dak. AGTINN LK

Foral  eXCemE an oI Lonm weh: TR Qe 2om

i it Te Fle Fione.
Llis Coerlific e is




Government of India
Form GST REG-06
[See Rule 10¢1)]
Registration Certificate
Registration Number : 0TADBEPESG00M1ZY
i Lezal Name Biswarup Roye
& Trade Name, if any Trendy Microbial Solutions
3. Constitution of Business Proprietorship
4 | Address of Principal Place of C 547, CHITTARANIAN PARE NEW DELHI, South East
Business Delhi, Delhi, 110019

5. |Date of Liability

6. Period of Validity From 02052018  |To NA

7. |Type of Registration Homd

B Particulars of Approving Aunthority

Sigmature
1gna s fol
GOODS 3
Date: 2018.05 116235 IST
N
Designation
Turisdictional Office
@ Date of issue of Certificae 020572018

Iote: The registration certificate is required to be prominently displayed at all places of business in the Staie.

This i a system generated digitally signed Registration Certificate ixsned based on the deemed approval of application on 02/05/2018 .

OTADBPRS6MMIZY
Biswamp Roye
Trendy Microbial Sohtions

Name
Desipnation/Stats
Resident of State

Biswanp Roye

o



10262018 Py DgaahaEr gon N LAPTIntACkr aspu
WA ST — p—
Govi ol Ines. III = II' —
FEW F ST O AT i 30 e
MEHISTRY OF MICRO, SMALL & MEDIUW ENTERPRISES . YNALL R TR

of Enterprise: Smal fid=cium
Mareractarng G I 1. Aadhasr Humber ITHEEIOOITE
Serdces D E F 2. PAM Number ADSPREESOM
DLOSADOO1311 3. Mame of Enfreprensar BISWARUF ROYE
4. Sodal Category of Eninepreneur SENERAL
= PR 5. Gender Alzie
Udyog E. Physkaly Handcapped No
Uctyog Aadhzar Numter DLOSADOOZ T 7. Marme of Enterprise TREMDY MICRDESAL SOLUTIONS
Mame of Entemrize TREND' MICROBIAL SOLUTIONS B. Type of Organimition Froprietary
ik 5. Locaton of Flant Detals
fan] Ho. | Mame of Viliage | Lane | Amafomity | ciy | Pin | S| Distriot I
I Jesew, | Lower Geound Fioar, I Fork | Fark [Mew Deli [110013 [DELHI [SOUTH EAETDELHI |
= Official Address of Ememrse: © 547, GROUND FLOGR,, CHITTARANIAN FARE, CHITTARAMIAN PARK, NEW DELHI
‘Ofical Adaress. of Enterprize: GROUND FLOCR., CHITTARAMIAN FARK, CHITTARAMIAN PARK, NEW DELHI
s 1. District SOUTH EAST DELHI e DELMI FIN D019
Dt LA ERETT DELH - e o e O Matile Ma: ELELE Emalt  bswanpmpegoralcom
Wioklie Moo 2335099533 Ewal:  bswanupropefigealloom
11. Dake of commencement J4EHE
Date of commencEment 24m821s 12, Previces Repistration detalls-f any =
Iiajor Actiy MANUFACTURING Bank Detnlls \F& Coge CHRBDOOSDE
i Bark ACCount: 052201000032
14. Major Acthiity MANUFACTURING
24 HIC 2 Digit NIC 4 Digit NIC & Diglt Coda Aoty Type
25 - Remediadon 3800 - Remediation actvibes
WC & Dight Code Antivity Type| 1 factilies and ofer o —— sctviies and other washe manspament serdces
16. Services SErViCES
L S Ty pr . 20 - Manutacturs of 2022 - Manuhches of paints, (20029 - Manutschure of ulking Sompounds and Smir nan-reracony Tiing ar
[2 jchemicais snd chemioal |vamishes and similsr coatngs, ITE¥SHCE, prepared paing or vamish nemovers, organic
- of cauiking ana simiar nor-reractony Aling or prodcts prining ink and mastcs composhe solvents and Sinners and other reiaied products n.e.c.
ErEpEaSnns, mastics, prepantd paint of VamISh MEMAVErs, ANt
3l thinmers and offer reiated products n.e.C 7. Fersons empioyed 1
18. Investmest (Piant & Machinery | Equipment's) 1(Rs. In Lakks)
2EHE0E Dt of Printing EMLETE S i
required. Declaration
i wat 15 trae: o the bestof my Ay that may be shail be provided immedisbely
fyhisme Kiohiie AP (Eita Version) s avalabie now r downioad. Jaoe] jmgme mamE before the concemed authaoty.
Mytsme Motie App (Exta Version) i avaliabie Row for downlosd. a0k e

nitps:/Asdyog GOV INLA/PYINGA gement asp n niips: Mudyogaadnaa gov NLATPTINA £ n



Government of India

TI&H, 1Y T A TUH A
Ministry of Micro, Small and Medium Emterprises

T, T

Type of Enterprise | MICRO Major Activity

Manufacmuring

Type of Organisation | Proprietary Name of Enterprise

TRENDY MICROBIAL SOLUTIONS

Ohwner Name | SHATBISWARLIP ROYE PAN | ADBPRSGESOM
ITR for Previous Year | Yes ITR Type ITR-4
Do you have GETIN | Yes Mobile No. 8205348537
Emall |d | rendymicrobialsoutons@gmail.com Soc lal Category | General
Gender | Mals Specially Abled(DIVYANG) | No
Date of Commencement of
2045 3015
Date of Incorperation | 24/08/2015 Frodurtion/Buskess 26/0%/2015
Bank Details
Bank Name | Canara Bank
IFS Code | CNRBDOOGDGR
Bank Account Number | 6082201000032
Employment Details
Male= |1
Female |0
Other |0
Total | 1
Investment in Plant and Machinery OR Equipment {in Ra.)
Written Down Vahue (WDV] 25 on 315t March of the Previous Year 2018-19 (4) ]
Exclusion of cost of Pollution Control, Ressarch & Development and Industrial Safety Devices during 2012-19 o
Met Investment in Plant and Machinery OR Equipment[[A}-EB])] a
Total Turnover (A) during 2018-19 672510
Export Turnover (B) during 2012-10 o
Met Turnover [[AHBT] 672510
Unit(s) Details
N Unit Name Flat | Bullding VillageiToven Block | Roar Clty Pin State | Districe
1 Trendy Microtsial Soutons | €547, | Lower Ground Hoor, | Chittaranjan Fark Chictarangan Fark | New Deiny | 110019 | DELHI | SOUTH EAST

Difficial address of Enterprise

of India

Ministry of Commerce and Industry
Department of Commerce
Directorate General of Foreign Trade
Mew Delhi Office of Zonal Director General of Foreign Trade
Office of Zonal Director General of Foreign Trade, Central Licensing Area, "A” Wing L P. Bhavan,

1LP. Estate
Tmporter-Exporter certificate

1. st /TEC ADBPRS690M

2. it e Firm Name Trendy Microbial Solutions

3. it wfe Nature of Concern Proprietorship

4. war] Address

Addres=Lime 1 | Address Line? City District State FIN Code

547 iC 547, Gromnd )

Chi jan Tark T;zmg? NewDelhi |SOUTHDELHI DELHD 110019
5 e @1 7 | Name of the signatory applicant -
6. @t Tt i A/ Date of Issue 05/06/2020
7. wené = . (3H) [PAN ADBPRS5600M

B mﬂsﬂiﬁﬁluﬁmkddr&ss of the Branch/Div./MUnit if any :

SNo Address] Address2 City District State Pincode
C 547, Gromnd |  Chitfammjan. . SOUTH
1 A Park Wew Delhi DELHL DELHL 110019
7o [Place : New Dellu
anteDate of Last Modification - -

(Tssued from File no. /[-] arfiea & wrdt /dated - )

Note : This is a system generated copy. In case of any discrepancy, please approach the DGFT
Regional Authority (FLA) concerned within 2 working days from date of last modification




x

#startupindia
4

M Irbox () « bissanpre

About Resources Network Schemes & Policies Programs

MENT LEVEL EXPLORER A

Trendy Microbial Solutions

005205348597 3 trendymicrobialsolutions@gmail.com

£ 27/3/2020

@ www trendymicrobialsolutions.com

1 LA 2 2 38

TRENDY MICROBIAL SOLUTIONS

rofile, You can mow or

e, fulfil orders and participate In Bids

Company Profile

Date OF




Company — Fact files

2015-16
2016-17
2017-18
2018-19
2019-20
2020-21

274.40 Litres
697.40 Litres
178.00 Litres
7,491.30 Litres
10,054.40 Litres
7,523.02 Litres (till 315t December’2020)




® 00T

Our Products

Trendy EffluTreat and its
Variants (alongwith Usage)

Trend

'rend
'rend
reno

reno

y EffluT
y EffluT
y EffluT
y EffluT

‘reat — STP
‘reat — ETP
‘reat — Hotels
‘reat — Poultry

y EffluT

Composting

‘reat - Humus Creator -




_ P
Our Product - Description

Our product (Trendy EffluTreat) includes aerobic, anaerobic and
accelerated species of microorganisms, which co-exist in an
environment. These micro-organisms secret beneficial substances
such as vitamins, organic acids, chelated minerals, enzymes and
antioxidants in a synergistic way, when it comes in contact with
organic matter.

Microbes present in our product suppress the growth of harmful
microbes and enhance the growth of beneficial microbes in all the
ecosystems. It controls putrification by exploiting the fermentation
path of decomposition. Our product reduces the ecoli form and fecal
coli form count in the system.




Trendy EffluTreat — STP/ETP (Bio-

Product description

Application

Recommended Dosage

Initial

Maintenance

Culture)

Trendy EffluTreat is eco-friendly inoculants for Sewage Treatment Plants
and Effluent Treatment Plants. Trendy EffluTreat is safe for fresh water
fish, the most sensitive living organism in fresh water. Trendy EffluTreat is

a unique formula of highly concentrated microbes that eliminates harmful,
disease spreading bacteria, reduces the BOD and COD levels and eliminates
foul smell. Regular use promotes a hygienic environment and enhances the
overall efficiency of the plant.

STPsand ETPS

1. Apply by pouring directly into the aeration tank;
2. Where necessary, also spray in clarifiers and other areas where
there is “crusting” and accumulations of hard sludge

From 0.1% to 1.00% of the capacity of the STP/ETP (depending upon
the site condition); apply for 2 to 3 days or as soon as you achieve the
desired result;

1 litre per 1000 litres daily.




STP/ETP Application



Users along with area of application:

© 0 N O~ WP

N e el e e
N o ok 0D PO

Sugar Mills & Distilleries — ETP and Composting (Press mud using spent wash)
Beverage & bottling plants — ETP

Fish Farming & Aquaculture units — Pond treatment

Food processing industries — ETP (High organic load, foul odour)
Fruit & Pulp processors — ETP (High organic load)

Golf Clubs — STP (Reuse of water)

Hotels & Resorts — STP, SWM (composting)

Ice-cream factories — ETP

Meat processing units — ETP (High & difficult BOD load, Foul odour)
Military bases & camps — STP

Milk, Dairy & Cheese processing plants — ETP (Foul odour)

Oil drilling & refineries — Oil Spill, ETP

Paper & pulp mills — ETP

Pharmaceutical Industries — ETP

Textile units — ETP for colour removal

Municipalities & Zoos — STP, SWM (composting)

Schools, Hospitals, Apartments, Club / Farm House, Stable — SWM Composting, and

Sewage Treatment (Toilets)

se



Application Areas:

1. Effluent & Sewage treatment plants.

2. Animal waste from poultry, cattle piggeries
etc.

3. Collection Systems & lagoons.
4. Solid waste management- Composting.
5. Ponds, rivers & lakes.




B~ W

© 0N O

o

Benefits in Effluent/Sewage treatment:

It helps reduce the BOD, COD, TSS, Total & Fecal Coliform in
all

effluents and sewage to meet pollution control board norms.
Leads to a large reduction in running costs of ETP or STP.

After being treated the effluent carries a pH of around 6.5 to
7.5.

Suppresses foul odour.

No structural changes are necessary for implementation.
Suppresses breeding of flies & mosquitoes.

Brings about Bio-augmentation.

Our product is environment friendly.



A,"ﬁl

st

Cost Savings that the consumer enjoys:

»  Electricity- Application of our product considerably reduces the
aeration time & thus the cost of electricity needed for aeration.

»  Chemical Input — Its use obviates the need for chemicals like Lime,
Alum, Ferric Chloride, Ferrous Sulphate, Polyelectrolytes and acids used in
pH neutralization.

»  Water — Waste water after being cleaned with our product can be reused.

» Maintenance — Being a powerful inducer of antioxidants prevents
early corrosion of the facility, thereby minimizing the need for maintenance.

» Sludge Removal — Obstructs Sludge formation to a great extent, thus
reducing sludge removal costs substantially.



Dosing Pattern

Flant Size 100 kLD Industry Commercial
Current Utlisation 100% [Assumgption)
Dasing Pattern
[ [
Total Dose | Total Dose | Total Dose | Total Amount
Time Period Dosing . Dosing Pattern | [Daily)in | [Weekly) IHm'd'll'gr]l N El'.l’tr | including GST
2 Litres in Litres in Litres Lo i a8k
1st week 1litreper SKLD | Daily 2000 | 140.00 8,000.00 33,040.00
2nd week 1Litre per 10KLD__|Daily 1000 | 70.00 14,000.00 | 16,520.00
3rd week 1Utre per 20KLD | Daily 500 | 3500 700000 | 826000
th week 1 Litre per JOKLD | Draily 500 | 3500 T000.00 | 8, 160,00
| | |
S ASt Moo - Tariel Liwes i COW SN SNG0 56,000.00 | 66,080.00
| I | i
2nd Month 1Uitre per 25 KLD | Daily 00 | 120.00 24,000.00 | 28,320.00
3rd Month Lutreper25KLD  [AttermateDays | 200 | _60.00 12,000.00 | 14,160.00
jih Month JUtreper SSHLD  |AttermsteOays | 200 | 580.00 12,000.00 | 14,160.00
_"-!I'I Mnnth 1 LII:r&p-H 5 H!LD Aimmate Dlllnl. .E.III | El}.{h:l IEM | MIEIB.:III
IET.h Mnn'l:h 11 u‘tr&p-HE KELD IE_:-'-_trilr ! dlgrs- 1_._33_ -H}.III 8, 00000 EMD:]
7th Month 1Litre per 25 KLD  |Every 3 days 133 | 40,00 8,000.00 | 9,440.00
Jath monith LLitreperdSKLD | Every 3days 13 | 0.0 800000 | 944000
Ath Month 1Utre par SOKLD  |Ewery 3 days 067 | 20200 SRRSO L 472000
10th Month 1 Litre par 50 KLD .!.E"".'".'I".!!.':!_'E 067 | 2000 4,000.00 4,700
11th Manth 1Litre per SO KLD .Eﬂ-r-f' 3 days 067 | .00 4,000.00 4, 720000
.1.21.'!‘!! H::nnl:_h |1 htr& p-!.-r.'i-ﬂ H!LD E“"Y 3 dlg,ri | l]-.ﬁ'.l' | H}.ﬂﬂ -l-..ll!l','l:l.l:l:]- | d?lﬂ.fﬂ
Rest 11 months - Total Litres & l:uut 00,00 100,000,00 | 118,000.00
| | :
Total - Litres and Cost TH0.00 156,000,080 | 184,080.00

*Please note dosing pottern will be altered o5 per components of efflvent treated

Month Total Cost
15t Month 56,000.00
2nd Marith 24,000.00
|3rd Month 1100000
Ath Month 12.000.00
5th Maonth | 12,000, 00
{6th Maonth_ | 8000.00
ThMonth | 8000.00
BthMonth _ 8,000.00
9th Month 4,000.00
10th Month 4,000,00
11th Month 4,000.00
12th Month 4,000.00
Total Cost | 156,000.00
Tatal Effluent treated 36,500 KLL
Cost per KLD 427



Client Name:

Plant Type

Plant Size

Dosing Sheet

STP/ETP

Date

Day #

Dosing

BOD

COoD

PH

MLSS

Time

Required

Status Time

Required

Status

Inlet

Outlet

Inlet

Outlet

Inlet

Outlet

Inlet

Outlet

(5]

PO

th

10

11

13

Dosing Sheet

14

16

17

18

19




4

@
Trendy EffluTreat — Hotels (Bio-Culture)

Product description Trendy EffluTreat is eco-friendly inoculants for Sewage Treatment Plants, Effluent
Treatment Plants and Wet Decomposing Garbage at hotels. Trendy EffluTreat is safe
for fresh water fish, the most sensitive living organism in fresh water. Trendy

EffluTreat is a unique formula of highly concentrated microbes that eliminates
harmful, disease spreading bacteria, reduces the BOD and COD levels and eliminates
foul smell. Regular use promotes a hygienic environment and eco-sensitive
environment.

STPs and ETPS

1.  Apply by pouring directly into the aeration tank;
2. Where necessary, also spray in clarifiers and other areas where there is “crusting”
Application and accumulations of hard sludge
Wet Garbage
1. Spray a thin film over the entire are of decomposing, organic waste;
2. Spray daily for best results, eliminating smells, flies and mosquitoes as well as
accelerating the decomposition.
Recommended Dosage

Initial From 0.1% to 1.00% of the capacity of the STP/ETP (depending upon the site condition);
apply for 2 to 3 days or as soon as you achieve the desired result;
Maintenance 1 litre per 1000 litres daily.



4

Trendy EffluTreat — Poultry (Bio-Cultu re)T"‘E‘S

Product description Trendy EffluTreat — Poultry is eco-friendly inoculants for the treatment of fresh water. Trendy
EffluTreat — Poultry is safe for fresh water fish, the most sensitive living organism in fresh
water. Trendy EffluTreat — Poultry is a unique formula of highly concentrated microbes that

eliminates harmful, disease and spreading bacteria. Regular use promotes a hygienic
environment, minimizing the use of chemicals and antibiotics in farming.

Water Treatment in Poultry Farms